JERR-DAN

lllustrated Parts Manual

Model
10 TON
XLP RENTAL
SPEC CARRIER

P/N
5376000223

March 30, 2023 -Rev A

JERR-DAN
An Oshkosh C ion Company






REVISION LOG

March 30, 2023 - A - Original Issue of Manual (Edited to 1001136902 Revision P-AC)

5376000223 10Ton_XLP_Rental_Spec_Carrier



GENERAL INFORMATION

JerrDan, LLC (Jerr-Dan) strives to provide information that is accurate, complete and useful. Descriptions and illustrative
material contained within this manual are as accurate as known at the time of publication and are subject to change,
without notice, as a result of continuous product improvements. Jerr-Dan reserves the right to amend the information
in this document at any time without prior notice.

Information contained in this manual reflects how this vehicle was built at the factory. Modifications or additions by
the distributor or owner are not reflected in this manual.

This parts manual does not include service parts information for the commercial chassis (IHC, Ford, GM, etc.).
That information is provided by the chassis manufacturer.

When ordering parts, please refer to your unit's Serial Number and Model Number. This information is be found on
the aluminum tag riveted to the inside of the driver's side rear compartment of the main body.

MANUFACTURED BY:
JLG INDUSTRIES, INC.

o JERRDAN

seriauno. [N
mooeL no. [N

1001127220-00

Additional or replacement manuals can be ordered by calling Jerr-Dan Parts at 717-597-7111.
Price and availability will be quoted at time of the request.

Please report comments and/or errors by contacting Jerr-Dan. Contact numbers are located on rear cover of Manual.

Manufactured under one or more of the following patents: 5,575,606; 5,672,042; 5,697,741; 5,713,714; 5,722,810;
5,782,596; 5,839,775 and 6,315,515 B1 with other Patents Pending.

Jerr-Dan and the Jerr-Dan logo are registered trademarks and Run Hard is a service mark of JerrDan, LLC, Hagerstown,
MD USA.

The material in this document is confidential and the property of Jerr-Dan. No part of this document may
be photocopied, reproduced or translated to another language without the express written consent of Jerr-Dan.

10Ton_XLP_Rental_Spec_Carrier 5376000223



GENERAL INFORMATION

SECTION 6 HYDRAULIC @ SECTION 6 HYDRAULIC
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER ASSEMBLY
ITEM ¥ PART NUMBER ary DESCRIPTION REV
71001140104 | Ref | LIFT CYLINDER ASSEMBLY B
1 0100011 AR Compound, Locking
2 0630535 3 Capscrew 1/4-20 x 1-1/8
3 0791003 1 Screw #10-24 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Setscrew #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Vaive
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Seal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cyfinder Length
5 Y08 20 1001118070 1 Cap, Retainer
\ 21 1001118084 1 Barrel
" 21A 0961950 2 Bushing
22 1001118086 1 Rod
224 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes items 101-109)
101 See Note | Ring. Wear (Note: Use p/n 1001139996)
\ 106 102 See Note 1 Ring, Back-Up (Note: Use pin 1001139996)
@ 102 103 See Note 2 Ring. Lock (Note: Use p/n 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use p/n 1001139996)
105 See Note 2 O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
/ 201 See Note NSS. Sleeve, Spacer (Note: Use p/n 1001119105),
/ 4 202 1001118066 1 Magnet, Sensor
“— 13 203 1001118069 1 Qing, Internal Retaining
SR
10
)
T
PG# Model Designation Manual # Manual # Model Designation PG#

1) MACHINE IDENTIFICATION

5376000223

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Subframe, Hydraulic and Electrical are a few examples.
Each section is organized by figure and page number. The information within the Figure is then organized by item number,
part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provided
for quick reference to the page containing the related information.

4) BUILD DOCUMENTS (NOT SHOWN)
The Build Documents, located near the end of the manual, reference components not available at the purchase level. These
PNs list assembly instructions and assist in the maintenance of the parts manual.

10Ton_XLP_Rental_Spec_Carrier



GENERAL INFORMATION

5) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed
in the Qty. column of the manual.

6) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

7) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

8) ABBREVIATION AND SYMBOLS

AC ..o Alternating Current U OO Liter

ALUM sommsmmnnnasunssssugs Aluminum LD e Light Duty
AGicsnvnnvmasivnsiiaviinionvensive e Agricultural LBULBS ):isssunvavmmmsmssmvissvsrasidions Pounds
ANSI.............. American National Standards Institute I - b O Liquid Crystal Display
AR e e As Required LED. ..o .Light Emitting Diodes
AUShssnenamminmvmnmnsaramrE Australias o e Left Hand

ASSY .o Assembly (M) Metric/Meter
A e Auxiliary MDBissmmnmnsmnrsnaasnymany Medium Duty
AWG: . coonavuvmmmmassnvnaim American Wire Gauge MM (MM);vimsmmmimammmmnmssiseassasmsviss Milimeter
CA e Cab To Axle MA e Miliamps
CEimmnsnanmnnssnys European Conformity | T No Longer Available
COW.sussmsmumsssnvsinamevisviis Counter Clockwise NPT o National Pipe Threads
CM e Centimeter NSS...oee e Not Sold Separately
CT sunrmmrrmsnnsiessnnmnm Cab To Tandem OB snvnsmrse s Outside Diameter
CWisiwammuvsvmssass s Clockwise ORB sumsismasmusmsumeassassaasimamsss O-Ring Boss
CSA....coiiiii. Canadian Standards Association ORFS....oiiicc O-Ring Face Seal
(6 Cylinder 0 ) Al (o Ounces
DIA: csmammmmsasnasnssmsies Diameter PG msssmmmmsssommmosmmmmssmnmmssmasrs s s mesmeasain Page
DC..ee e Direct Current PN e Part Number
DO snnnsansns Department of Transportation PTO s mrsms e s e anss Power Take Off
EMS i Emergency Stop QI e Quarts
ENG. ..o Engine QTY e Quantity
FT() oovmannanmmmmannanimsmnimaing Feet o Reference
(€7:1(@ ) N Gauge REM. s vismssemmasssmssaumms s Revision Level
GAL ..o Gallons RH. . Right Hand
CVWemmmmnansmnunin Gross Vehicle Weight SAE e Society of Automotive Engineers
HD snssmmmsiamsisnamsswavesimams Heavy Duty SD s ssrssesnmersimesesssms o Standard Duty

T N st S TR AR SRS SRS Hydraulic SN Serial Number

HZe s Hertz SPEC(S)is s nnsssssnsnisisssimsansiiss Specifications
IDisssnmmnnmmmesnmrnsmesoumesim Inside Diameter L5 SRR Stainless Steel
IN e inches ST Standards
IND ... Independent O T s ] Steel
IRLswesmesmmemmmenssmn Independent Reach/Lift D[] 5 I———— Universal Ground Module
INT e, Integrated N Volts
ISO............ International Organization for Standards Wesnavpnmeammamenamsmnserss s Watts
NCmmmsmmemmnnnsm Joint Industry Council WBLoonsssmmmssmimenvmmrmamsssssassissorsn Wheel Base
L C TR Kilogram B e e e e Number

9) ILLUSTRATION REFERANCE LETTERS

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be
located in another area on the illustration.

Note: Due to continuous product improvements, Jerr-Dan Corporation reserves the right to make specification
changes without prior notification. Contact Jerr-Dan for updated information.

10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME

FIGURE 1-1.
FIGURE 1-2.
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5.
FIGURE 1-6.
FIGURE 1-7.
FIGURE 1-8.
FIGURE 1-9.

FIGURE 1-10.
FIGURE 1-11.
FIGURE 1-12.
FIGURE 1-13.
FIGURE 1-14.
FIGURE 1-15.
FIGURE 1-16.
FIGURE 1-17.
FIGURE 1-18.
FIGURE 1-19.
FIGURE 1-20.
FIGURE 1-21.

SECTION 2 - DECK

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.
FIGURE 2-10

FIGURE 2-11.
FIGURE 2-12.
FIGURE 2-13.
FIGURE 2-14.
FIGURE 2-15.
FIGURE 2-16.
FIGURE 2-17.
FIGURE 2-18.
FIGURE 2-19.
FIGURE 2-20.

FIGURE 2-21

FIGURE 2-22.

SECTION 3 - CONTROLS

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.

SECTION 4 - HYDRAULIC

FIGURE 4-1.
FIGURE 4-2.
FIGURE 4-3.
FIGURE 4-4.

5376000223

VALVE ASSEMBLY

TABLE OF CONTENTS

SUBFRAME INSTALLATION ..ottt ettt e e s a e e e s b b e e e s asb e e e s sn e e e e s nnee s
SUBFRAME INSTALLATION (GALVANIZED)....
CYLINDER ASSEMBLY - TILT
CYLINDER ASSEMBLY - ROLL
LIGHT BOX AND COVER INSTALLATION ....
SUBFRAME PAD INSTALLATION
HOLD DOWN INSTALLATION (24FT DECK)
HOLD DOWN INSTALLATION (26FT DECK)
HOLD DOWN INSTALLATION (28FT DECK)
TOOLBOX INSTALLATION - 36IN
TOOLBOX INSTALLATION - 48IN
TOOLBOX INSTALLATION - 48IN (WITH DEEP BRACKETS)
TOOLBOX INSTALLATION = B0IN....ccoieiiiiiiiiiiee e
TOOLBOX INSTALLATION - 60IN (WITH DEEP BRACKETS)
REAR STABILIZER - COMPLETE (WITH MANUAL EXTEND PINTLE MOUNTING)....
REAR STABILIZER INSTALLATION WITH MANUAL EXTEND PINTLE MOUNTING...
CYLINDER ASSEMBLY - STABILIZER ..ottt
MUDFLAPS INSTALLATION (STANDARD)
MUDFLAPS INSTALLATION (HIGH MOUNT)
BUMPER INSTALLATION - REAR (SHORT)
BUMPER INSTALLATION - REAR (LONG)

DECK INSTALLATION (24FT X 96IN)
DECK INSTALLATION (24FT X 96IN) (XLP MODEL)
DECK INSTALLATION (24FT X 102IN)
DECK INSTALLATION (24FT X 102IN) (XLP MODEL)
DECK INSTALLATION (26FT X 96IN)
DECK INSTALLATION (26FT X 96IN) (XLP MODEL)
DECK INSTALLATION (26FT X 102IN)
DECK INSTALLATION (26FT X 102IN) (XLP MODEL)
DECK INSTALLATION (28FT X 96IN)
. DECK INSTALLATION (28FT X 96IN) (XLP MODEL)
DECK INSTALLATION (28FT X 102IN)
DECK INSTALLATION (28FT X 102IN) (XLP MODEL)
WINCH INSTALLATION - 15K LBS
WINCH ASSEMBLY - 15K LBS
HEADBOARD INSTALLATION (45.5IN)
HEADBOARD INSTALLATION (50.5IN)
HEADBOARD INSTALLATION (57.5IN)
FREE SPOOL INSTALLATION (WITH PRESSURE PROTECTION VALVE)
FREE SPOOL INSTALLATION (WITHOUT PRESSURE PROTECTION VALVE)
ANTI-SLIP PAINT INSTALLATION (DECK APPROACH END)
. ANTI-SLIP PAINT INSTALLATION (DECK SIDES & APPROACH END)
ANTI-SLIP PAINT INSTALLATION (DECK - INNER LENGTH)

CONTROLS INSTALLATION - DRIVERS SIDE .....oooiiiiii e
CONTROLS INSTALLATION - DRIVERS SIDE (ELECTRCIAL)
CONTROLS INSTALLATION - PASSENGERS SIDE
CONTROLS INSTALLATION - PASSENGERS SIDE (ELECTRICAL)
CONTROL STATION ASSEMBLY (DRIVERS SIDE)
CONTROL STATION ASSEMBLY (PASSENGERS SIDE)

REMOTE CONTROL INSTALLATION - TRANSMITTER HOLDER

HOSE INSTALLATION (156IN CA)
HOSE INSTALLATION (160IN CA)
HOSE INSTALLATION (162IN CA) (PETERBILT STD CAB) ...
HOSE INSTALLATION (168IN CA)

10Ton_XLP_Rental_Spec_Carrier



TABLE OF CONTENTS

FIGURE 4-5.
FIGURE 4-6.
FIGURE 4-7.
FIGURE 4-8.
FIGURE 4-9.

FIGURE 4-10.
FIGURE 4-11.
FIGURE 4-12.
FIGURE 4-13.
FIGURE 4-14.

FIGURE 4-15

FIGURE 4-16.

FIGURE 4-17

FIGURE 4-18.

SECTION 5 - ELECTRICAL

FIGURE 5-1.
FIGURE 5-2.
FIGURE 5-3.
FIGURE 5-4.
FIGURE 5-5.
FIGURE 5-6.
FIGURE 5-7.
FIGURE 5-8.
FIGURE 5-9.

FIGURE 5-10.
FIGURE 5-11.
FIGURE 5-12.
FIGURE 5-13.
FIGURE 5-14.
FIGURE 5-15.
FIGURE 5-16.
FIGURE 5-17.
FIGURE 5-18.
FIGURE 5-19.
FIGURE 5-20.
FIGURE 5-21.
FIGURE 5-22.
FIGURE 5-23.
FIGURE 5-24.
FIGURE 5-25.
FIGURE 5-26.
FIGURE 5-27.
FIGURE 5-28.
FIGURE 5-29.
FIGURE 5-30.
FIGURE 5-31.
FIGURE 5-32.
FIGURE 5-33.
FIGURE 5-34.
FIGURE 5-35.

FIGURE 5-36

FIGURE 5-37.
FIGURE 5-38.
FIGURE 5-39.
FIGURE 5-40.

SECTION 6 - DECALS

FIGURE 6-1.
FIGURE 6-2.

SECTION 7 - ACCESSORIES

FIGURE 7-1.
FIGURE 7-2.

HOSE INSTALLATION (168IN CA) (FORD STD CAB)
HOSE INSTALLATION (192IN CA)
HOSE INSTALLATION (196IN CT) (IHC EXT CAB)
HOSE INSTALLATION (196IN CT) (FREIGHTLINER STD CAB)
HOSE INSTALLATION (218IN CA)
HOSE INSTALLATION (242IN CA)
HOSE INSTALLATION - WINCH (24FT DECK)....
HOSE INSTALLATION - WINCH (26FT DECK)....
HOSE INSTALLATION - WINCH (28FT DECK)
TANK (HYDRAULIC) AND BRACKETS INSTALLATION (STANDARD TOP MOUNT)
. TANK (HYDRAULIC) AND BRACKETS INSTALLATION (ALTERNATIVE SIDE MOUNT)
TANK (HYDRAULIC) ASSEMBLY (TOP MOUNT)
. TANK (HYDRAULIC) ASSEMBLY (SIDE MOUNT)
FILTER (HYDRAULIC) COVER PLATE INSTALLATION

BREAKER INSTALLATION - 50AMP
CAMERA INSTALLATION - BACKUP (J-D SUPPLIED)
CAMERA INSTALLATION - BACKUP (OEM CHASSIS SUPPLIED)
CAMERA INSTALLATION - BACKUP (REAR VIEW MIRROR)
CAMERA INSTALLATION - CARGO CAMERA (WIRELESS HEADBOARD MOUNTED)
CAMERA HARNESS (CARGO CAMERA)
LIGHTS - DECK LIGHTS HARNESS
LIGHTS INSTALLATION - DECK MARKER LIGHTS
LIGHTS INSTALLATION - TAILLIGHTS (24FT/26FT DECK) (Prior to SN 0220023727)
LIGHTS INSTALLATION - TAILLIGHTS (28FT DECK) (Prior to SN 0220023727)
LIGHTS INSTALLATION - TAILLIGHTS (SN 0220023727 to Present)
LIGHTS INSTALLATION - LIGHTBAR
LIGHTBAR ASSEMBLY
LIGHTS INSTALLATION - WORKLIGHTS AT HEADBORAD
LIGHTS INSTALLATION - WORKLIGHTS AT WINCH
LIGHTS INSTALLATION - WORKLIGHTS AT REAR
REMOTE CONTROL HARNESS (DRIVERS SIDE)
REMOTE CONTROL HARNESS (PASSENGERS SIDE)
SUBFRAME HARNESS
SUBFRAME TO CAB HARNESS
SUBFRAME TO DECK HARNESS
SUBFRAME TO WINCH HARNESS (24FT/26FT DECK) (Prior to SN 0220023727)
SUBFRAME TO WINCH HARNESS (28FT DECK) (Prior to SN 0220023727)
SUBFRAME TO WINCH HARNESS (SN 0220023727 to Present)
SWITCH INSTALLATION - 3 FUNCTION IN-DASH COMPACT (Prior to SN 0220023727)
SWITCH INSTALLATION - 3 FUNCTION IN-DASH COMPACT (SN 0220023727 to Present)
SWITCH INSTALLATION - 3 FUNCTION IN-DASH MINI (Prior to SN 0220023727)
SWITCH INSTALLATION - 3 FUNCTION IN-DASH MINI (SN 0220023727 to Present)
SWITCH INSTALLATION - 3 FUNCTION UNDER-DASH COMPACT (Prior to SN 0220023727)
SWITCH INSTALLATION - 3 FUNCTION UNDER-DASH COMPACT (SN 0220023727 to Present)
SWITCH INSTALLATION - 4 FUNCTION (Prior to SN 0220023727)
SWITCH INSTALLATION - 4 FUNCTION (SN 0220023727 to Present)
SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (Prior to SN 0220023727)
SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (SN 0220023727 to Present)
SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (IHC) (Prior to SN 0220023727)
. SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (IHC) (SN 0220023727 to Present)
SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (PETERBILT) (Prior to SN 0220023727)

SWITCH INSTALLATION - 5 FUNCTION IN-DASH COMPACT (PETERBILT) (SN 0220023727 to Present)....238
SWITCH INSTALLATION - 5 FUNCTION UNDER-DASH COMPACT (Prior to SN 0220023727) ......ccovviuuvreenennn.
SWITCH INSTALLATION - 5 FUNCTION UNDER-DASH COMPACT (SN 0220023727 to Present)
..................................................................................................................................................................... 245
DECALS INSTALLATION - HEAVY DUTY CARRIERS ......oiiiiiiiiiiiiiiiiiiiiiiiiiiiieiesieeebebseeeebeeseeeseseeesesesenesenenenenenenenes 246
DECAL INSTALLATION = HIGH VISIBILITY ...ettttttttuttututututueutntteuuuetssssssssesesesssssssssesssesssssssssssssssssssssssssssssssssssssnsnsnes 250
.......................................................................................................................................................... 253
LS ST 3 ST 254
7-WAY ELECTRICAL CONNECTOR ...cutiitiitititiieieestetete st ste et st te st sseseseetese st ssesessasese st asesessesesessesesessesensssesesessesenens 256
10Ton_XLP_Rental_Spec_Carrier 5376000223



TABLE OF CONTENTS

FIGURE 7-3. 7-WAY ELECTRICAL CONNECTOR INSTALLATION ... ..
FIGURE 7-4. AIR SUPPLY DISCONNECT ...t e e e e e s e e e e e e s e e e e e e e s e e e e e e e e e e e e nnnneeeeeens
FIGURE 7-5. GLAD HANDS INSTALLATION (WITHOUT MOUNTING BRACKET)
FIGURE 7-6. GLAD HANDS INSTALLATION (WITH MOUNTING BRACKET) ...uttiiiiiiieiiieee ettt
FIGURE 7-7. GLAD HAND BRACKET INSTALLATION .....cciititiiitiie ittt n e e e
FIGURE 7-8. LADDER, FOLDING 3-STEP, FRONT LEFT INSTALLATION.............cvv....

FIGURE 7-9. LADDER, FOLDING 3-STEP, FRONT LEFT/RIGHT INSTALLATION
FIGURE 7-10. SADDLE SPACERS INSTALLATION............
FIGURE 7-11. THROTTLE CONTROL - REMOTE...............
FIGURE 7-12. TOW PINTLE - DUPLEX PINTLE HITCH ........
FIGURE 7-13. TRAFFIC CONE HOLDER INSTALLATION

SECTION 8 - BUILD DOCUMENTS . ...ttt ettt e e e e et e e e e e ettt e e e e e e s s e e e e e e e e e e e rne e e e e e e s e snrn e e e e e e e s e annnnneeeeens 281
FIGURE 8-1. BUILD DOC_5376000223..........cuutteiiiiieiiitiie ittt sa et e st e s aia et e s s bt e s s ke s e s sab e e e e s b b e e e sabr e e e s sanaeeessnneees 282

PART NUMBER INDEX ... eeiieiiiiiiii ittt et oot e e oo e e et e e e e e e et ettt e e e e e e m e r et e e e e e e e asne e et eeeseeassnnneeeeeeeaennnnneeeeeenanns 285

5376000223 10Ton_XLP_Rental_Spec_Carrier 9






SECTION 1 - SUBFRAME

SECTION 1 - SUBFRAME

5376000223 10Ton_XLP_Rental_Spec_Carrier 11



SECTION 1 - SUBFRAME

FIGURE 1-1. SUBFRAME INSTALLATION

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

12



SECTION 1 - SUBFRAME
FIGURE 1-1. SUBFRAME INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001216676 Ref SUBFRAME INSTALLATION C

1 1001216675 1 Sub-Frame

2 7082000017 4 Bearing

3 1001162403 1 Mount, Trunnion

4 4691000573 2 Pin

5 7949000008 2 Washer 2-1/4

6 7949000072 2 Washer 2

7 0641806 2 Bolt 1/2 x 3/4

8 0641624 2 Bolt 3/8 x 3

9 3300492 7 Nut 3/8

10 1001167764 2 Tilt Cylinder Assembly (See Separate Breakdown in this Section)

11 3178000288 1 Bracket (LH)

12 3178000289 1 Bracket (RH)

13 1001188206 2 Pin

14 1001188141 2 Pin

15 4209000204 4 Bushing

16 0641612 4 Bolt 3/8 x 1-1/2

17 3841143 4 Keeper, Shaft

18 3062000015 1 Bar, Body Guide (LH)

19 3062000014 1 Bar, Body Guide (RH)

20 4831000079 AR Spacer 1/2

21 4831000083 AR Spacer 1/4

22 4831000084 AR Spacer 1/8

23 7105201850 4 Bolt 5/8 x 2-1/2

24 7105202250 4 Bolt 5/8 x 2-3/4

25 4892000 8 Washer 5/8

26 7660202347 8 Nut 5/8

27 4017001093 2 Angle

28 0651816 4 Bolt 1/2 x 2

29 4891800 16 Washer 1/2

30 7660182333 4 Nut 1/2

31 1001166855 1 Roll Cylinder Assembly (See Separate Breakdown in this Section)

32 3636000144 2 Mount, Trunnion

33 7115181464 4 Bolt 1/2 x 1-3/4

34 7660182601 8 Nut 1/2

35 7189000026 4 Bumper

36 7114141450 2 Bolt 1/4 x 1-3/4

37 7950140143 6 Washer 1/4

38 7660142604 2 Nut 1/4

39 4178000912 2 Bracket

40 0641812 4 Bolt 1/2 x 1-1/2

41 1001162798 1 Plate

42 7114100818 2 Bolt #10 x 1

43 4751300 4 Washer 3/16

44 3300455 2 Nut #10

45 0741610 1 Screw 3/8 x 1-1/4

46 4751600 1 Washer 3/8

a7 3020039 AR Lubricant

48 1001173948 1 Lightbox and Cover Installation (See Separate Breakdown in this
Section)

5376000223 10Ton_XLP_Rental_Spec_Carrier

13



SECTION 1 - SUBFRAME

FIGURE 1-2. SUBFRAME INSTALLATION (GALVANIZED)

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

14



SECTION 1 - SUBFRAME
FIGURE 1-2. SUBFRAME INSTALLATION (GALVANIZED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001229071 Ref SUBFRAME INSTALLATION (GALVANIZED) B

1 1001229070 1 Sub-Frame

2 7082000017 4 Bearing

3 1001162403 1 Mount, Trunnion Service/Aftermarket Kits List

4 4691000573 2 Pin

5 7949000008 2 Washer 2-1/4

6 7949000072 2 Washer 2

7 0641806 2 Bolt 1/2 x 3/4

8 0641624 2 Bolt 3/8 x 3

9 3300492 7 Nut 3/8

10 1001167764 2 Tilt Cylinder Assembly (See Separate Breakdown in this Section)

11 3178000288 1 Bracket (LH)

12 3178000289 1 Bracket (RH)

13 1001188206 2 Pin

14 1001188141 2 Pin

15 4209000204 4 Bushing

16 0641612 4 Bolt 3/8 x 1-1/2

17 3841143 4 Keeper, Shaft

18 3062000015 1 Bar, Body Guide (LH)

19 3062000014 1 Bar, Body Guide (RH)

20 4831000079 AR Spacer 1/2

21 4831000083 AR Spacer 1/4

22 4831000084 AR Spacer 1/8

23 7105201850 4 Bolt 5/8 x 2-1/2

24 7105202250 4 Bolt 5/8 x 2-3/4

25 4892000 8 Washer 5/8

26 7660202347 8 Nut 5/8

27 4017001093 2 Angle

28 0651816 4 Bolt 1/2 x 2

29 4891800 16 Washer 1/2

30 7660182333 4 Nut 1/2

31 1001166855 1 Roll Cylinder Assembly (See Separate Breakdown in this Section)

32 3636000144 2 Mount, Trunnion

33 7115181464 4 Bolt 1/2 x 1-3/4

34 7660182601 8 Nut 1/2

35 7189000026 4 Bumper

36 7114141450 2 Bolt 1/4 x 1-3/4

37 7950140143 6 Washer 1/4

38 7660142604 2 Nut 1/4

39 4178000912 2 Bracket

40 0641812 4 Bolt 1/2 x 1-1/2

41 1001162798 1 Plate

42 7114100818 2 Bolt #10 x 1

43 4751300 4 Washer 3/16

44 3300455 2 Nut #10

45 0741610 1 Screw 3/8 x 1-1/4

46 4751600 1 Washer 3/8

a7 3020039 AR Lubricant

48 1001173949 1 Lightbox and Cover Installation (See Separate Breakdown in this
Section)

5376000223 10Ton_XLP_Rental_Spec_Carrier

15



SECTION 1 - SUBFRAME
FIGURE 1-3. CYLINDER ASSEMBLY - TILT

101

101

ART_1001167764

16 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME
FIGURE 1-3. CYLINDER ASSEMBLY - TILT

ITEM PART NUMBER QTY DESCRIPTION REV
1001167764 Ref Tilt Cylinder Assembly C
1 70051167 1 Kit, Seal
2 70051170 1 Kit, Head
3 70051171 1 Kit, Piston
4 70051391 1 Rod End
5 70051392 1 Rod
6 70051393 1 Barrel
101 7082000018 4 Bushing

5376000223 10Ton_XLP_Rental_Spec_Carrier 17



SECTION 1 - SUBFRAME
FIGURE 1-4. CYLINDER ASSEMBLY - ROLL

ART_1001166855

18 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME
FIGURE 1-4. CYLINDER ASSEMBLY - ROLL

ITEM PART NUMBER QTY DESCRIPTION REV
1001166855 Ref Roll Cylinder Assembly C
1 70051167 1 Kit, Seal
2 70051170 1 Kit, Head
3 70051171 1 Kit, Piston
4 70051174 1 Instruction Assembly/Disassembly (not shown)
5 70051394 1 Rod
6 70051395 1 Barrel

5376000223 10Ton_XLP_Rental_Spec_Carrier 19



SECTION 1 - SUBFRAME

FIGURE 1-5. LIGHT BOX AND COVER INSTALLATION

5376000223

c_Carrier

10Ton_XLP_Rental_Spe

20



SECTION 1 - SUBFRAME
FIGURE 1-5. LIGHT BOX AND COVER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001173949 Ref LIGHT BOX AND COVER INSTALLATION B
1 1001188615 1 Cover, Light Box (RH)
2 7114140529 8 Screw 1/4 x 5/8
3 7661000042 4 U-Nut 1/4
4 7949000023 8 Washer
5 1001173947 1 Bracket, Light Box (LH)
6 1001173946 1 Bracket, Light Box (RH)
7 7114150818 8 Screw 3/8 x 1
8 7950150153 8 Washer 3/8
9 7660152601 8 Nut 3/8
10 1001188616 1 Cover, Light Box (LH)
11 7661000064 4 U-Nut 1/4

5376000223 10Ton_XLP_Rental_Spec_Carrier 21



SECTION 1 - SUBFRAME

FIGURE 1-6. SUBFRAME PAD INSTALLATION

ART_2679000005

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

22



SECTION 1 - SUBFRAME
FIGURE 1-6. SUBFRAME PAD INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
2679000005 Ref MAIN SUBFRAME PAD INSTALLATION B
1 4679000145 16 Pad
2 7118161026 48 Capscrew 3/8 x 1-1/4
3 7660162601 48 Nut 3/8

5376000223 10Ton_XLP_Rental_Spec_Carrier 23



SECTION 1 - SUBFRAME

FIGURE 1-7. HOLD DOWN INSTALLATION (24FT DECK)

ART_1001219375

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

24



SECTION 1 - SUBFRAME

FIGURE 1-7. HOLD DOWN INSTALLATION (24FT DECK)

ITEM PART NUMBER QTY DESCRIPTION REV
1001219375 Ref HOLD DOWN AND SLIDE PAD INSTALLATION C
1 3558000021 1 Hold Down Weldment
2 4017001271 2 Angle
3 0651816 8 Bolt 1/2 x 2
4 4891800 8 Washer 1/2
5 7660182333 8 Nut 1/2
6 4706003025 1 Plate, LH
7 4706003026 1 Plate, RH
8 7259000015 1 Hold Down, LH
9 7259000016 1 Hold Down, RH
10 7105202050 4 Bolt 5/8 x 2-1/2
11 7660202347 4 Nut 5/8
12 7105201250 2 Bolt 5/8 x 1-1/2
13 1001151248 2 Pad
14 7274000125 6 Clamp
15 7120000032 6 Screw 3/8 x 1-3/4
16 3271601 6 Nut 3/8

5376000223 10Ton_XLP_Rental_Spec_Carrier 25



SECTION 1 - SUBFRAME

FIGURE 1-8. HOLD DOWN INSTALLATION (26FT DECK)

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

26



SECTION 1 - SUBFRAME

FIGURE 1-8. HOLD DOWN INSTALLATION (26FT DECK)

ITEM PART NUMBER QTY DESCRIPTION REV
1001219376 Ref HOLD DOWN WELDMENT INSTALLATION - 26FT DECK D
1 3558000021 1 Hold Down Weldment
2 4017001271 2 Angle
3 0651816 8 Bolt 1/2 x 2
4 4891800 8 Washer 1/2
5 7660182333 8 Nut 1/2
6 4706003025 1 Plate, LH
7 4706003026 1 Plate, RH
8 7259000015 1 Hold Down, LH
9 7259000016 1 Hold Down, RH
10 7105202050 4 Capscrew 5/8 x 2-1/2
11 7660202347 4 Nut 5/8
12 7105201250 2 Capscrew 5/8 x 1-1/2
13 1001151248 4 Pad
14 7274000125 12 Clamp
15 7120000032 12 Screw 3/8 x 1-3/4
16 3271601 12 Nut 3/8
5376000223 10Ton_XLP_Rental_Spec_Carrier 27



SECTION 1 - SUBFRAME

FIGURE 1-9. HOLD DOWN INSTALLATION (28FT DECK)

5376000223

_Spec_Carrier

10Ton_XLP_Rental_S

28



SECTION 1 - SUBFRAME

FIGURE 1-9. HOLD DOWN INSTALLATION (28FT DECK)

ITEM PART NUMBER QTY DESCRIPTION REV
1001219377 Ref HOLD DOWN WELD INSTALLATION - 28FT DECK D
1 3558000021 1 Hold Down Weldment
2 4017001271 2 Angle
3 0651816 8 Bolt 1/2 x 2
4 4891800 8 Washer 1/2
5 7660182333 8 Nut 1/2
6 4706003025 1 Plate, LH
7 4706003026 1 Plate, RH
8 7259000015 1 Hold Down, LH
9 7259000016 1 Hold Down, RH
10 7105202050 4 Capscrew 5/8 x 2-1/2
11 7660202347 4 Nut 5/8
12 7105201250 2 Capscrew 5/8 x 1-1/2
13 1001151248 4 Pad
14 7274000125 12 Clamp
15 7120000032 12 Screw 3/8 x 1-3/4
16 3271601 12 Nut 3/8
5376000223 10Ton_XLP_Rental_Spec_Carrier 29



SECTION 1 - SUBFRAME
FIGURE 1-10. TOOLBOX INSTALLATION - 36IN

30 10Ton_XLP_Rental_Spec_Carrier

ART_1001219245

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-10. TOOLBOX INSTALLATION - 36IN

ITEM PART NUMBER QTY DESCRIPTION REV
1001219245 Ref TOOLBOX INSTALLATION - 36IN B
1 0651822 4 Bolt 1/2 x 2-3/4
2 4891800 4 Washer 1/2
3 1001217568 1 Toolbox Assembly
4 7118181216 4 Bolt 1/2 x 1-1/2
5 7660182301 4 Nut 1/2
6 7660182333 4 Nut 1/2
7 1001218889 1 Bracket

5376000223 10Ton_XLP_Rental_Spec_Carrier 31



SECTION 1 - SUBFRAME
FIGURE 1-11. TOOLBOX INSTALLATION - 48IN

106

32 10Ton_XLP_Rental_Spec_Carrier

ART_1001219246

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-11. TOOLBOX INSTALLATION - 48IN

ITEM PART NUMBER QTY DESCRIPTION REV
1001219246 Ref TOOLBOX INSTALLATION - 48IN (STANDARD BRACKETS) B
1 0651822 4 Bolt 1/2 x 2-3/4
2 4891800 4 Washer 1/2
3 1001217569 1 Toolbox Assembly (Includes Items 101-106)
4 7118181216 4 Capscrew 1/2 x 1-1/2
5 7660182301 4 Nut 1/2
6 7660182333 4 Nut 1/2
7 1001218889 1 Mount Kit
1001217569 Ref TOOLBOX ASSEMBLY B
101 70051431 1 Latch (Latch, Gasket, Keys and Cylinder)
102 70051432 1 Lanyard
103 70051433 1 Gasket, Door
104 70051434 1 Lock Cylinder and Key
105 70051435 1 Key (Not Shown)
106 70051437 1 Door (Latch, Door and Hinge)

5376000223 10Ton_XLP_Rental_Spec_Carrier 33



SECTION 1 - SUBFRAME
FIGURE 1-12. TOOLBOX INSTALLATION - 48IN (WITH DEEP BRACKETS)

ART_1001235754

34 10Ton_XLP_Rental_Spec_Carrier

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-12. TOOLBOX INSTALLATION - 48IN (WITH DEEP BRACKETS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001235754 Ref TOOLBOX INSTALLATION - 48IN (DEEP BRACKETS) A
1 0651822 4 Bolt 1/2 x 2-3/4
2 4891800 4 Washer 1/2
3 1001217569 1 Toolbox Assembly (Includes Iltems 101-106)
4 7118181216 4 Bolt 1/2 x 1-1/2
5 7660182301 4 Nut 1/2
6 7660182333 4 Nut 1/2
7 1001235700 1 Mount Kit
1001217569 Ref TOOLBOX ASSEMBLY B
101 70051431 1 Latch (Latch, Gasket, Keys and Cylinder)
102 70051432 1 Lanyard
103 70051433 1 Gasket, Door
104 70051434 1 Lock Cylinder and Key
105 70051435 1 Key (Not Shown)
106 70051437 1 Door (Latch, Door and Hinge)

5376000223 10Ton_XLP_Rental_Spec_Carrier 35



SECTION 1 - SUBFRAME
FIGURE 1-13. TOOLBOX INSTALLATION -

60IN

36 10Ton_XLP_Rental_Spec_Carrier

ART_1001219247

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-13. TOOLBOX INSTALLATION - 60IN

ITEM PART NUMBER QTY DESCRIPTION REV
1001219247 Ref TOOLBOX INSTALLATION - 60IN (STANDARD BRACKETS) B
1 0651822 4 Bolt 1/2 x 2-3/4
2 4891800 4 Washer 1/2
3 1001217570 1 Toolbox Assembly (Includes Iltems 101-106)
4 7118181216 4 Capscrew 1/2 x 1-1/2
5 7660182301 4 Nut 1/2
6 7660182333 4 Nut 1/2
7 1001218889 1 Mount Kit
1001217570 Ref TOOLBOX ASSEMBLY B
101 70051431 1 Latch (Latch, Gasket, Keys and Cylinder)
102 70051432 1 Lanyard
103 70051433 1 Gasket, Door
104 70051434 1 Lock Cylinder and Key
105 70051435 1 Key (Not Shown)
106 70051438 1 Door (Latch, Door and Hinge)

5376000223 10Ton_XLP_Rental_Spec_Carrier 37



SECTION 1 - SUBFRAME
FIGURE 1-14. TOOLBOX INSTALLATION - 60IN (WITH DEEP BRACKETS)

104

104

38 10Ton_XLP_Rental_Spec_Carrier

ART_1001235756

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-14. TOOLBOX INSTALLATION - 60IN (WITH DEEP BRACKETS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001235756 Ref TOOLBOX INSTALLATION - 60IN (DEEP BRACKETS) A
1 0651822 4 Bolt 1/2 x 2-3/4
2 4891800 4 Washer 1/2
3 1001217570 1 Toolbox Assembly (Includes Iltems 101-106)
4 7118181216 4 Bolt 1/2 x 1-1/2
5 7660182301 4 Nut 1/2
6 7660182333 4 Nut 1/2
7 1001235700 1 Mount Kit
1001217570 Ref TOOLBOX ASSEMBLY B
101 70051431 1 Latch (Latch, Gasket, Keys and Cylinder)
102 70051432 1 Lanyard
103 70051433 1 Gasket, Door
104 70051434 1 Lock Cylinder and Key
105 70051435 1 Key (Not Shown)
106 70051438 1 Door (Latch, Door and Hinge)

5376000223 10Ton_XLP_Rental_Spec_Carrier 39



SECTION 1 - SUBFRAME
FIGURE 1-15. REAR STABILIZER - COMPLETE (WITH MANUAL EXTEND PINTLE MOUNTING)

ART_1001219380

40 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME
FIGURE 1-15. REAR STABILIZER - COMPLETE (WITH MANUAL EXTEND PINTLE MOUNTING)

ITEM PART NUMBER QTY DESCRIPTION REV
1001219380 Ref REAR STABILIZER INSTALLATION, A
1 2849000040 1 Rear Stabilizer Installation (See Separate Breakdown in this
Section)
2 2330000041 Ref Decal Installation, Pintle Hitch
2 7330000645 1 Decal - Red, Retro-reflective LH
2 7330000646 1 Decal - Red, Retro-reflective RH
3 2330000061 Ref Decal Installation
3A 7330000684 1 Decal - Safety
3B 7330000391 1 Decal - Warning, Tow Boom Configuration

5376000223 10Ton_XLP_Rental_Spec_Carrier 41



SECTION 1 - SUBFRAME
FIGURE 1-16. REAR STABILIZER INSTALLATION WITH MANUAL EXTEND PINTLE MOUNTING

ART_2849000040

42 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME

FIGURE 1-16. REAR STABILIZER INSTALLATION WITH MANUAL EXTEND PINTLE MOUNTING

ITEM PART NUMBER QTY DESCRIPTION REV
2849000040 Ref Rear Stabilizer Installation With Manual Extend Pintle Mounting E
1 3849000028 1 Stabilizer Weldment
2 1001127297 1 Boom Weldment
3 1001167767 2 Stabilizer Cylinder Assembly (See Separate Breakdown in
CYLINDER Section)
4 3691000064 1 Pin
5 7691000001 1 Hair Pin
6 1001188140 2 Pin
7 1001188129 2 Pin
8 0641612 4 Bolt 3/8 x 1-1/2
9 3300492 4 Nut 3/8
11 7796000048 1 Gasket
12 7291000010 1 Connector, Receptacle Female
13 7114140528 2 Screw 1/4 x 5/8
14 7660142601 2 Nut 1/4
15 0691810 4 Capscrew 1/2 x 1-1/4
16 4761800 4 Washer 1/2
17 3841143 4 Keeper, Shaft
101 7082000017 4 Bearing

5376000223 10Ton_XLP_Rental_Spec_Carrier 43



SECTION 1 - SUBFRAME
FIGURE 1-17. CYLINDER ASSEMBLY - STABILIZER

44 10Ton_XLP_Rental_Spec_Carrier

ART_1001167767

5376000223



SECTION 1 - SUBFRAME
FIGURE 1-17. CYLINDER ASSEMBLY - STABILIZER

ITEM PART NUMBER QTY DESCRIPTION REV
1001167767 Ref Stabilizer Cylinder Assembly C
1 70051168 1 Kit, Seal
2 70051172 1 Kit, Head
3 70051173 1 Kit, Piston
4 70051388 1 Rod
5 70051389 1 Barrel
6 70051390 1 Head Bushing (not shown)
7 70051391 1 Rod End
101 7082000016 2 Bearing
102 7082000018 2 Bearing

5376000223 10Ton_XLP_Rental_Spec_Carrier 45



SECTION 1 - SUBFRAME
FIGURE 1-18. MUDFLAPS INSTALLATION (STANDARD)

46 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME

FIGURE 1-18. MUDFLAPS INSTALLATION (STANDARD)

ITEM PART NUMBER QTY DESCRIPTION REV
2638000017 Ref Mud Flaps, Standard B
1 7638000004 2 Mud Flaps with Jerr-Dan Logo
2 4706006427 2 Plate
3 7111150864 8 Bolt 5/16 x 1
4 7660152601 14 Nut 5/16
5 4017001742 1 Angle (LH)
6 4017001743 1 Angle (RH)
7 7114150818 6 Capscrew 5/16 x 1
8 7950150153 6 Washer 5/16

5376000223 10Ton_XLP_Rental_Spec_Carrier 47



SECTION 1 - SUBFRAME
FIGURE 1-19. MUDFLAPS INSTALLATION (HIGH MOUNT)

48 10Ton_XLP_Rental_Spec_Carrier 5376000223



SECTION 1 - SUBFRAME

FIGURE 1-19. MUDFLAPS INSTALLATION (HIGH MOUNT)

ITEM PART NUMBER QTY DESCRIPTION REV
2638000019 Ref Mud Flap - High D
1 7638000013 2 Mud Flap with Jerr-Dan Logo
2 4706006427 2 Plate
3 7111150864 8 Bolt 5/16 x 1
4 7660152601 14 Nut 5/16
5 40